

がん種	レジメン名	当院採用薬	用量	用法	投与日	コース期間
悪性リンパ腫	CHOP	プレドニン	50 mg/m ²	点滴静注	D 1~5	21日間
		ドキシルビシン	50 mg/m ²	点滴静注	D 1	
		オンコピン	1.4 mg/m ²	点滴静注	D 1	
		エンドキサン	750 mg/m ²	点滴静注	D 1	
	R-CHOP	リツキシマブ	375 mg/m ²	点滴静注	D 1	21日間
		プレドニン	50 mg/m ²	点滴静注	D 1~5	
		ドキシルビシン	50 mg/m ²	点滴静注	D 2	
		オンコピン	1.4 mg/m ²	点滴静注	D 2	
		エンドキサン	750 mg/m ²	点滴静注	D 2	
	Pola-RB(3日間)	リツキシマブ	375 mg/m ²	点滴静注	D 1	21日間
		ホラツスマブ ヘドチン	1.8 mg/kg	点滴静注	D 2	
		トレアキシシン	90 mg/m ²	点滴静注	D 2,3	
	Pola-R-CHP	リツキシマブ	375 mg/m ²	点滴静注	D 1	21日間
		ホラツスマブ ヘドチン	1.8 mg/kg	点滴静注	D 2	
		ドキシルビシン	50 mg/m ²	点滴静注	D 2	
		エンドキサン	750 mg/m ²	点滴静注	D 2	
		プレドニン	100 mg/body	点滴静注	D 1~5	
	RB	リツキシマブ	375 mg/m ²	点滴静注	D 1	28日間
		トレアキシシン	90 mg/m ²	点滴静注	D 2,3	
	GB	ガザイハ	1000 mg/body	点滴静注	D 1(,8,15)	28日間
トレアキシシン		90 mg/m ²	点滴静注	D 2,3		
AVBd	ドキシルビシン	25 mg/m ²	点滴静注	D 1,15	28日間	
	エクザール	6 mg/m ²	点滴静注	D 1,15		
	ブレオ	10 mg/m ²	点滴静注	D 1,15		
	ダカルバジン	250 mg/m ²	点滴静注	D 1,15		
Brentuximab Vedotin	アドセトリス	1.8 mg/m ²	点滴静注	D 1	21日間	
PTCL(CD30陽性・未治)	A+CHP	プレドニン	50 mg/m ²	点滴静注	D 1~5	21日間
		ドキシルビシン	50 mg/m ²	点滴静注	D 1	
		エンドキサン	750 mg/m ²	点滴静注	D 1	
		アドセトリス	1.8 mg/kg	点滴静注	D 1	
PTCL	プララトレキサート	ジフォルタ	30 mg/m ²		1,8,15, D 22,29,36	49日間
MDS	CAG	キロサイド	10 mg/m ²	皮下注×2	D 1~14	
		ノイトロジン	200 μg/m ²	皮下注	D 1~14	
		アクラシノン	14 mg/m ²	点滴静注	D 1~5	
	Ara-C少量	キロサイド	10 mg/m ²	皮下注×2	D 1~14	
Azacitidine	ヒダーザ	75 mg/m ²	点滴静注	D 1~7	28日間	
AML	Azacitidine + Venetoclax	ヒダーザ	75 mg/m ²	点滴静注	D 1~7	28日間
		ベネクレクタ	100→200 →400 mg/body	内服	D 1~28	
多発性骨髄腫	Bortezomib	ホルテゾミブ	1.3 mg/m ²	皮下注	D 1,8,15,22	35日間
	BMP	ヘルケイト	1.3 mg/m ²	皮下注	D 1,8,15,22	35日間
		アルケラン	8~10 mg/m ²	内服	D 1~4	
		プレドニン	60 mg/m ²	内服	D 1~4	

多発性骨髄腫

BRd	ヘルケイト	1.3 mg/m ²	皮下注	D 1,8,15,22	35日間
	レブラミド	25 mg/body	内服	D 1~21	
	デキサメタゾン	40 mg/週	内服	D	
KRd	カイロリス	10→27 mg/m ²	点滴静注	D 1,2,8,9,1 5,16	28日間
	レブラミド	25 mg/body	内服	D 1~21	
	デキサメタゾン	40 mg/週	内服	D	
Kd 週1回コース	カイロリス	20→ 70 mg/m ²	点滴静注	D 1,8,15	28日間
	デキサメタゾン	40 mg/週	内服	D	
Kd 週2回コース	カイロリス	20→ 56 mg/m ²	点滴静注	D 1,2,8,9,1 5,16	28日間
	デキサメタゾン	40 mg/週	内服	D	
DLd	ダラザレックス	16 mg/m ²	点滴静注	D 1,8,15,22→ 1,15→1	28日間
	レブラミド	25 mg/body	内服	D 1~21	
	デキサメタゾン	40 mg/週	内服		
DLd(皮下)	ダラキューロ	1800 mg/body	皮下注	D 1,8,15,22→ 1,15→1	28日間
	レブラミド	25 mg/body	内服	D 1~21	
	デキサメタゾン	40 mg/週	内服		
DMPB	ダラザレックス	16 mg/m ²	点滴静注	D	28日間
	ヘルケイト	1.3 mg/m ²	皮下注	D	
	アルケラン	8~10 mg/m ²	内服	D 1~4	
	プレドニン	60 mg/m ²	内服	D 1~4	
DMPB【皮下】	ダラキューロ	1800 mg/body	皮下注	D	28日間
	ヘルケイト	1.3 mg/m ²	皮下注	D	
	アルケラン	8~10 mg/m ²	内服	D 1~4	
	プレドニン	60 mg/m ²	内服	D 1~4	
DBd	ダラザレックス	16 mg/m ²	点滴静注	D 1,8,15→1	21日間
	ヘルケイト	1.3 mg/m ²	皮下注	D 1,4,8,11	
	デキサメタゾン	40 mg/週	内服		
IsaPd	サークリサ	10 mg/kg	点滴静注	D 1,8,15,22→ 1,15	28日間
	ポマリスト	4 mg/body	内服	D 1~21	
	デキサメタゾン	40 mg/週	内服		
DBd【皮下】	ダラキューロ	1800 mg/body	皮下注	D 1,8,15→1	21日間
	ヘルケイト	1.3 mg/m ²	皮下注	D 1,4,8,11	
	デキサメタゾン	40 mg/週	内服		
DKd【皮下】	ダラキューロ	1800 mg/body	皮下注	D 1,8,15,22→ 1,15→1	28日間
	カイロリス	20→ 56 mg/m ²	点滴静注	D 1,2,8,9,1 5,16	
	デキサメタゾン	40 mg/週	内服		
DPd(皮下)	ダラキューロ	1800 mg/body	皮下注	D 1,8,15,22→ 1,15→1	28日間
	ポマリスト	4 mg/body	内服	D 1~21	
	デキサメタゾン	40 mg/週	内服		